
121104501-00-01    Revision 01Spare parts list

RVS 5000 
Separator



21

3

6

5

4

Pos. Spare parts list - page Notes

1 121104501-04-05 Lift and buckle
2 121104501-06-07 Top cover RVS 5000
3 121104501-08-09 Top part montage RVS 5000
4 121104501-10-11 Rotor mounted RVS 5000
5 121104501-12-13 Rotor RVS 5000
6 121104501-14-15 Motor RVS 5000

121104501-02-03    Revision 01

21

3

6

5

4

Pos. Spare parts list - page Notes

1 121104501-04-05 Lift and buckle
2 121104501-06-07 Top cover RVS 5000
3 121104501-08-09 Top part montage RVS 5000
4 121104501-10-11 Rotor mounted RVS 5000
5 121104501-12-13 Rotor RVS 5000
6 121104501-14-15 Motor RVS 5000

121104501-02-03    Revision 01



A

B

DETAIL A  (1 : 2)

1.5

1.4

1.3

DETAIL B  (1 : 2)

1.12

1.13

Pos. Pieces Part no. Notes
1.3 2   121104398
1.4 4      - Washer M12
1.5 4      - M12x30 DIN 933 
1.12 12      - Flange set screw M12x50 DIN 6921 elgv
1.13 24      - M12 DIN 934

121104501-04-05    Revision 01

A

B

DETAIL A  (1 : 2)

1.5

1.4

1.3

DETAIL B  (1 : 2)

1.12

1.13

Pos. Pieces Part no. Notes
1.3 2   121104398
1.4 4      - Washer M12
1.5 4      - M12x30 DIN 933 
1.12 12      - Flange set screw M12x50 DIN 6921 elgv
1.13 24      - M12 DIN 934

121104501-04-05    Revision 01



A

1.11.9
1.5

1.2

B

DETAIL A  (1 : 2)

1.3

1.5

DETAIL B  (1 : 1)

1.6

1.7

1.7

1.8

1.7

1.4

Pos. Pieces Part no. Notes
1.1 1   121104201 Cover RVS 5000
1.2 3   121104492
1.3 6   121104493
1.4 6      - M10x35 DIN 603
1.5 6      -  
1.6 6      - M10x60 DIN 931
1.7 16      - Washer M10
1.8 6      - M10 DIN 985-6
1.9 1   121104427

121104501-06-07    Revision 01

A

1.11.9
1.5

1.2

B

DETAIL A  (1 : 2)

1.3

1.5

DETAIL B  (1 : 1)

1.6

1.7

1.7

1.8

1.7

1.4

Pos. Pieces Part no. Notes
1.1 1   121104201 Cover RVS 5000
1.2 3   121104492
1.3 6   121104493
1.4 6      - M10x35 DIN 603
1.5 6      -  
1.6 6      - M10x60 DIN 931
1.7 16      - Washer M10
1.8 6      - M10 DIN 985-6
1.9 1   121104427

121104501-06-07    Revision 01



C

D

1.2

2

A

B

1.10

DETAIL C  (1 : 3)

1.4

1.9

1.8

1.7

1.5

1.6

1.3

DETAIL A  (1 : 3)

1.17

1.16

1.22

1.18

1.20

1.21

1.19

1.22

1.5

1.6

1.15

DETAIL D  (1 : 3)

1.11

1.12

1.14

1.13

DETAIL B  (1 : 3)

1.23

1.21

1.19

1.5

1.6

Pos. Pieces Part no. Notes
1.2 1   121104151 RVS 5000 S3 Top
1.3 2   121104425
1.4 2   121104404 Shaft til top
1.5 14      - Lock nut M12 DIN 985-6
1.6 28      - Washer M12
1.7 6      - Set screw M12x35 DIN 933 
1.8 7      - Washer 5/8"
1.9 4      - Split pin Ø5x30 mm

1.10 1   121104426 Packing to bottom
1.11 3      - M16x35 DIN 933 
1.12 1      - M16 DIN 985-6
1.13 1      - M16 DIN 934
1.14 1   121104371
1.15 2      - Eye bolt M12x80 DIN 444 A 4,6
1.16 2      - Washer M12 BN 737
1.17 4      - M12 DIN 934
1.18 2   121104484
1.19 2   121104486
1.20 2   121104488
1.21 2   121104490
1.22 6      - Set screw M12x60 DIN 933 
1.23 2      - M12x40 DIN 933 

2 1 121104161 Top RVS 5000 S6
121104501-08-09    Revision 01

C

D

1.2

2

A

B

1.10

DETAIL C  (1 : 3)

1.4

1.9

1.8

1.7

1.5

1.6

1.3

DETAIL A  (1 : 3)

1.17

1.16

1.22

1.18

1.20

1.21

1.19

1.22

1.5

1.6

1.15

DETAIL D  (1 : 3)

1.11

1.12

1.14

1.13

DETAIL B  (1 : 3)

1.23

1.21

1.19

1.5

1.6

Pos. Pieces Part no. Notes
1.2 1   121104151 RVS 5000 S3 Top
1.3 2   121104425
1.4 2   121104404 Shaft til top
1.5 14      - Lock nut M12 DIN 985-6
1.6 28      - Washer M12
1.7 6      - Set screw M12x35 DIN 933 
1.8 7      - Washer 5/8"
1.9 4      - Split pin Ø5x30 mm

1.10 1   121104426 Packing to bottom
1.11 3      - M16x35 DIN 933 
1.12 1      - M16 DIN 985-6
1.13 1      - M16 DIN 934
1.14 1   121104371
1.15 2      - Eye bolt M12x80 DIN 444 A 4,6
1.16 2      - Washer M12 BN 737
1.17 4      - M12 DIN 934
1.18 2   121104484
1.19 2   121104486
1.20 2   121104488
1.21 2   121104490
1.22 6      - Set screw M12x60 DIN 933 
1.23 2      - M12x40 DIN 933 

2 1 121104161 Top RVS 5000 S6
121104501-08-09    Revision 01



A

B

1.3

1.1

DETAIL A  (1 : 2)

1.7

1.6

1.8

1.4

DETAIL B  (1 : 2)

1.15

1.14

1.13

1.5

1.10

1.9

1.11

1.12

Pos. Pieces Part no. Notes
1.1 1   121104171
1.3 1      - KEY A12x8x130 DIN 6885
1.4 1   100323426 Vibration damperBRB 65 M12 60Sh
1.5 2   100401104
1.6 4      - Washer M8 DIN 125 A
1.7 2      - Set screw M8x25 DIN 933 
1.8 2      - Nut M8 DIN 934
1.9 4   121104402

1.10 2   121104401
1.11 2   100413182 V ring 40A
1.12 8      - M6 DIN 985-6
1.13 4      - Lock nut M12 DIN 985-6
1.14 8      - Washer M12
1.15 4      - Set screw M12x50 DIN 933 

121104501-10-11    Revision 01

A

B

1.3

1.1

DETAIL A  (1 : 2)

1.7

1.6

1.8

1.4

DETAIL B  (1 : 2)

1.15

1.14

1.13

1.5

1.10

1.9

1.11

1.12

Pos. Pieces Part no. Notes
1.1 1   121104171
1.3 1      - KEY A12x8x130 DIN 6885
1.4 1   100323426 Vibration damperBRB 65 M12 60Sh
1.5 2   100401104
1.6 4      - Washer M8 DIN 125 A
1.7 2      - Set screw M8x25 DIN 933 
1.8 2      - Nut M8 DIN 934
1.9 4   121104402

1.10 2   121104401
1.11 2   100413182 V ring 40A
1.12 8      - M6 DIN 985-6
1.13 4      - Lock nut M12 DIN 985-6
1.14 8      - Washer M12
1.15 4      - Set screw M12x50 DIN 933 

121104501-10-11    Revision 01



1.9

1.1

1.15

1.11

1.13

1.17

1.2

2

1.14

1.10

1.16

1.15

1.12

1.1

1.7

1.5

1.6

1.8

1.3

1.4

1.1

Pos. Pieces Part no. Notes
1.1 1   121104231 Shaft RVS 5000
1.2 7   121104221 Shovel blade RVS 5000
1.3 1   121104282 7 edge whit keyway RVS 5000 / 10000
1.4 7   121104261 Brace tol the rotor RVS 5000
1.5 1   121104277 7 edge whit long keyway RVS 5000 / 10000
1.6 1   121104283 7 edge RVS 5000 / 10000
1.7 1      - Feder A12x8x110 DIN 6885
1.8 1      - KEY A12x8x30 DIN 6885
1.9 7   121104241 Rubber pad RVS 5000

1.10 28      - Washer M10
1.11 28      - Cylinder screw M10x20 DIN 912 12.9 elgv.
1.12 14   121104271 End solar RVS 5000 S3
1.13 56      - Set screwM8x16 DIN 933 
1.14 70      - Set screw M8x14 DIN 933
1.15 70      - Flange nut without teeth M8 DIN6923 elgv
1.16 63      - Welding nut whit flat flange
1.17 56      - Washer M8 DIN 125 A

2 1 121104561 End solar RVS 5000 S6
121104501-12-13    Revision 01

1.9

1.1

1.15

1.11

1.13

1.17

1.2

2

1.14

1.10

1.16

1.15

1.12

1.1

1.7

1.5

1.6

1.8

1.3

1.4

1.1

Pos. Pieces Part no. Notes
1.1 1   121104231 Shaft RVS 5000
1.2 7   121104221 Shovel blade RVS 5000
1.3 1   121104282 7 edge whit keyway RVS 5000 / 10000
1.4 7   121104261 Brace tol the rotor RVS 5000
1.5 1   121104277 7 edge whit long keyway RVS 5000 / 10000
1.6 1   121104283 7 edge RVS 5000 / 10000
1.7 1      - Feder A12x8x110 DIN 6885
1.8 1      - KEY A12x8x30 DIN 6885
1.9 7   121104241 Rubber pad RVS 5000

1.10 28      - Washer M10
1.11 28      - Cylinder screw M10x20 DIN 912 12.9 elgv.
1.12 14   121104271 End solar RVS 5000 S3
1.13 56      - Set screwM8x16 DIN 933 
1.14 70      - Set screw M8x14 DIN 933
1.15 70      - Flange nut without teeth M8 DIN6923 elgv
1.16 63      - Welding nut whit flat flange
1.17 56      - Washer M8 DIN 125 A

2 1 121104561 End solar RVS 5000 S6
121104501-12-13    Revision 01

121104244 Service kit (7 long / 14 short rubber paddles, sealing & screws/nuts)

02

1



1.2 1.41.354

1.1

2.1

3.1

Pos. Pieces Part no. Notes
1.1 1   100505175 SK9022.1AZ-90LH4 1,5kW 3x230/400V 50Hz IEC
1.2 1   121104291 Moment arm RVS 5000
1.3 7      - Washer M8 DIN 125 A
1.4 7      - Set screw M8x30 DIN 933 
2.1 1   100505181 SK9022.1AZ-90LH4 1,5kW 3x460V 60Hz CUS
3.1 1   100505184 SK9022.1AZ-90LH4 1,5kW 3x575V 60Hz CUS
4 1    - Washer M12 DIN 125 A
5 1    - Set screw M12x30 DIN 933 

121104501-14-15    Revision 

1.2 1.41.354

1.1

2.1

3.1

Pos. Pieces Part no. Notes
1.1 1   100505175 SK9022.1AZ-90LH4 1,5kW 3x230/400V 50Hz IEC
1.2 1   121104291 Moment arm RVS 5000
1.3 7      - Washer M8 DIN 125 A
1.4 7      - Set screw M8x30 DIN 933 
2.1 1   100505181 SK9022.1AZ-90LH4 1,5kW 3x460V 60Hz CUS
3.1 1   100505184 SK9022.1AZ-90LH4 1,5kW 3x575V 60Hz CUS
4 1    - Washer M12 DIN 125 A
5 1    - Set screw M12x30 DIN 933 

121104501-14-15    Revision 



Kongskilde Industries A/S
Skælskørvej 64
DK - 4180 Sorø
Tel. +45 72 17 60 00 
mail@kongskilde-industries.com
www.kongskilde-industries.com

121 104 501	 You can always find the latest version of the manuals at	 12.04.2021
www.kongskilde-industries.com


